
 
 

 

ASSESSMENT OF THE CURRENT CORROSION-CONTROL 

PRACTICES AT ZONE 7’S WATER TREATMENT PLANTS 

 

Prepared for:  

Zone 7 Water Agency 

Livermore, California 

 

 

 

Prepared by: 

Water Quality & Treatment Solutions, Inc. 

Los Angeles, California 

 

 
www.WQTS.com 

 

 

 

 

 

September 12, 2017



SECTION 1.0 –  

INTRODUCTION 

WQTS  Page | 1  

 

The federal Lead and Copper Rule (LCR) was promulgated in 1992.  Under the LCR, public water 

systems conduct routine tap monitoring for lead and copper and water quality parameters.  The 

objective of the LCR is to determine if the water served to customers is optimized for corrosion 

control.  There are different mechanisms described in the LCR to determine whether or not a given 
[...]
January 2017.  EPA published a Federal Register notice requesting nominations for peer reviewers 

on modeling efforts for blood lead levels in infants (part of the effort to develop the “Household 

Action Level” recommended by the NDWAC LCR Working Group).  At the same time EPA released 

documentation on modeling approaches being considered by the Agency. 

January 2017.  California DDW issued permit amendments for public water systems regarding 

testing for lead in drinking water at schools.  By July 1, 2017 public water systems are required to 

prepare and submit to DDW a list of all kindergarten through 12th grade schools served by the 

system.  By November 1, 2019 if a kindergarten through 12th grade school makes a request to the 

public water system to test for lead, then the public water system must prepare a sampling plan for 

that school, collect up to five first draw samples for lead and provide the results to the school.  

 



SECTION 3.0 –  

WATER QUALITY PARAMETERS & CORROSION INDICES 

WQTS  Page | 7  

 

This section presents a brief description of water quality parameters (WQP) that are related to the 

corrosivity of water.  In addition, descriptions are presented of corrosion indices included in this 

evaluation.   

 

Water Quality Parameters 

 

The following WQPs are related to the corrosivity of water and are included in this assessment:   

 

Temperature: Warmer water temperatures could increase corrosion rates and also increase the 

tendency for CaCO3 to precipitate. 

 

pH: pH is the major factor that determines the solubility of most metals (Schock, AWWA Water 

Quality and Treatment, 1990). Higher pH may decrease corrosion rates and can help protect 

distribution system piping, whereas a lower pH may increase the corrosion rate of metals. 

 

Alkalinity:  The alkalinity of water is a measure of its ability to resist pH change.  In natural waters, 

alkalinity is calculated as the sum of carbonate, bicarbonate and hydroxide equivalents and is 

reported as mg/L as CaCO3.  Waters with a higher alkalinity have a greater “buffering capacity” (i.e., 

a stronger capacity to resist changes in pH). 

 

Chloride and sulfate: Chloride and sulfate ions could cause pitting of metallic pipe by reacting with 

metals in solution and causing them to stay soluble.  This prevents the formation of protective 

metallic oxide films on the surface of the pipes.  Research indicates that chloride is about three 

times as active as sulfate in causing this effect. The ratio of chloride to sulfate has been used as a 

potential indicator of the corrosivity of water.  

 

Dissolved inorganic carbonate (DIC):  DIC is an estimate of the amount of total carbonates in 

water measured as mg C/L.  The level of DIC in the water can impact the stability of pH and relates 

to the buffering capacity of water.   

 

Total Dissolved Solids (TDS)/Conductivity: The water’s conductivity is important for corrosion 

activity in terms of completing the electrochemical circuit responsible for corrosion reactions.  The 

type of ions that compose the TDS can be important factors affecting corrosion.  

 

Corrosion Indices  

 

This assessment of corrosivity of drinking water provided by Zone 7 and the retail agencies 

includes the calculation and evaluation of the following corrosion indices: the Aggressive Index 

(AI), the Langelier Saturation Index (LSI), the Calcium Carbonate Precipitation Potential (CCPP) and 

the chloride to sulfate mass ratio (CSMR).  The following presents a brief description of the 

guidelines used to interpret the AI, LSI, CCPP, and CSMR results.   

 



SECTION 3 – WATER QUALITY PARAMETERS & CORROSION INDICES  

WQTS  Page | 8 

Aggressive Index (AI): The concept of AI was initially developed as a guide for determining 

whether asbestos/cement pipe was the appropriate material for a given solution. The AI is a 

simplified form of the Langelier Saturation Index and is calculated using the pH, total alkalinity, and 

calcium hardness of a water. The general guidelines for interpreting the calculated AI are as 

follows: 

 

AI ≥ 12  Water is non-aggressive 

AI = 10 – 11.9 Water is moderately aggressive 

AI < 10  Water is aggressive 

 

Langelier Saturation Index (LSI):  the LSI is calculated based on the difference between the pH of 

the water and the “saturation pH” (pHs).  The LSI is used to predict the calcium carbonate stability 

of water, that is, whether the water will precipitate, dissolve, or be in equilibrium with calcium 

carbonate. The following general guidelines are used for interpreting LSI results: 

 

LSI < 0   Water is under saturated with CaCO3 and tends to dissolve CaCO3 

LSI = 0   Water is in equilibrium with CaCO3, a layer of CaCO3 is neither 

precipitated nor dissolved 

LSI > 0   Water is supersaturated with CaCO3 and tends to precipitate CaCO3 

Water with a positive LSI is expected to precipitate a film of CaCO3 onto the surface of the pipes. 

This would protect the metal pipe surface from the corrosive nature of water. Alternatively, water 

with a negative LSI would not precipitate a film of CaCO3, and therefore, does not protect the metal 

surface from the corrosive nature of water. Water with a negative LSI is not necessarily more 

corrosive than water with a positive LSI; rather it is that water with a negative LSI is not as 

protective of the pipe surfaces as water with a positive LSI.  In general, a positive LSI is desirable, 

but it is reasonable to operate with an LSI in the range of –0.5 to +0.5.  However, each water may 

require a different goal to match its corrosion control needs.  

 

Calcium Carbonate Precipitation Potential (CCPP): the CCPP calculates the theoretical amount of 

CaCO3 that will precipitate or dissolve from the solution as it comes to equilibrium under given 

water quality conditions.  The following general guidelines are used for interpreting CCPP results: 

 

CCPP < 0  Water tends to dissolve CaCO3 

CCPP = 0  Water is in equilibrium with CaCO3, and a layer of CaCO3 is neither 

precipitated nor dissolved 

CCPP > 0  Water tends to precipitate CaCO3 

A typical goal is to maintain a CCPP between 4 and 10 mg/L as CaCO3.  A water with a CCPP in this 

range should experience the precipitation of a slight protective film of CaCO3, but not too much 

precipitation to cause plugging of ports and orifices or hydraulic problems in the system. 

 

Chloride to Sulfate Mass Ratio (CSMR):  In Journal AWWA articles (Edwards & Triantafyllidou, 

2007; Nguyen, et al., 2011), the authors reviewed the potential importance of the CSMR on galvanic 



SECTION 3 – WATER QUALITY PARAMETERS & CORROSION INDICES  

WQTS  Page | 9 

corrosion and the leaching of lead from solder and plumbing fixtures, particularly brass fixtures.  

The authors reported that in a survey of 23 utilities, if the CSMR was less than 0.58, then the 90th 

percentile lead result was below the lead action level.  This observation held true for 12 out of the 

12 utilities where the ratio was less than 0.58.  However, if the CSMR was greater than 0.58, the 

authors reported that only 4 out of 11 utilities had a 90th percentile lead result less than 15 µg/L.   

The authors concluded that water with a CSMR greater than 0.58 could be associated with 

increased leaching of lead from solder and brass fixtures.  It is believed that sulfate in water can be 

beneficial by reducing galvanic currents and also through the formation of relatively insoluble 

PbSO4 solids.  Chloride is believed to enhance the dissolution of lead by increasing galvanic current 

and through the formation of soluble complexes such as PbCl+.   

 

WQTS Model Used in Calculation of Corrosion Indices.  An internal WQTS, Inc. model ‘Calcium 

Carbonate Precipitation Potential’ was used to generate AI, LSI and CCPP values.  The model was 

also used to generate DIC values, which were used for preparation of the lead solubility diagrams 

for the Del Valle WTP and the Patterson Pass WTP.  

 



SECTION 4.0 –  

ZONE 7’S WATER SYSTEM 

WQTS  Page | 10  

 

Zone 7 operates two surface water treatment plants: the Del Valle Water Treatment Plant (DVWTP) 

and the Patterson Pass Water Treatment Plant (PPWTP).  DVWTP is a 40.9-MGD conventional 

filtration plant with SuperPulsators® followed by anthracite/sand media filters.  Disinfection is 

achieved with chlorine followed by ammonia addition to form chloramine as water enters the 

distribution system.  The PPWTP has two parallel trains: one is a 12 MGD conventional train that 

includes an upflow clarifier, followed by media filtration, chlorination, and ammonia addition.  The 

second train is an 8 MGD train that includes an upflow clarifier, followed by membrane 

ultrafiltration (UF), chlorination, and ammonia addition.  The UF train has been offline since June 

2015 and staff indicated that it may not be restarted as Zone 7 will be expanding the capacity of the 

conventional train. Efforts are underway for ozone to be online as the primary disinfectant at the 

DVWTP by fall of 2019 and fall of 2021 at the PPWTP.  Ozone will increase the concentration of 

dissolved oxygen (DO) in the finished water.  While DO can be an important constituent impacting 

the corrosivity of drinking water, it is not expected to cause an increase in corrosivity of Zone 7’s 

drinking water supplies.   

 

Both plants treat water that originates mostly from the Sacramento-San Joaquin Delta and is 

transported to the plants via the South Bay Aqueduct (SBA).  PPWTP draws water from Patterson 

Reservoir, which is an impoundment on the SBA, while DVWTP draws water directly from the SBA.  

The California Department of Water Resources frequently releases water from Lake Del Valle into 

the SBA at a location upstream of the DVWTP takeoff on the SBA.  Therefore, influent water to 

DVWTP can either be 100% Delta water or a blend of Delta water and Lake Del Valle water.  Lake 

Del Valle water represents a mix of SBA water pumped into the Lake during the rainy season, and 

local runoff.   

 

Zone 7 owns and operates ten wells located in four different wellfields.  The four wellfields: 

Hopyard, Mocho, Stoneridge and Chain of Lakes are located in the western portion of the service 

area.  In addition, Zone 7 operates the Mocho Groundwater Demineralization Plant (MGDP).  The 

combined capacity of the 10 wells is approximately 42.3 MGD (10.8 MGD of the total capacity of the 

wells is intended for use during emergency and drought conditions).  Table 2 presents the rated 

capacities for each well. 

 

 



SECTION 4 – ZONE 7’S WATER SYSTEM  

WQTS  Page | 11 

Table 2: Zone 7 Wells and Rated Capacity 
 

Facility 
Rated Capacity 

(MGD) 
Hopyard 6 7.1 
Hopyard 9 5.5 
Mocho 1 6.5 
Mocho 2 3.2 
Mocho 3 6.0 
Mocho 4 5.3 
Stoneridge 6.6 
Chain of Lakes 1  3.6 
Chain of Lakes 2 5.0 
Chain of Lakes 3 2.2 
Total  42.3 

 

In addition to being a wholesaler, Zone 7 also serves approximately 43 direct customers via 
thirteen turnouts/service connections. Zone 7’s direct customers are mostly a transient population 
with the exception of one single family home near the PPWTP.  Zone 7 supplies drinking water to 
the following four retail agencies: 
 

• City of Livermore 

• California Water (Cal Water) Service Company – Livermore District 

• Pleasanton  

• Dublin San Ramon Services District (DSRSD) 

Zone 7’s retail customers provide drinking water to a total population of 238,000.  Table 3 presents 

the population served by each retail agency. 

 

Table 3: Population Served by Zone 7’s Retail Agencies (2015) 
 

Agency Population Served 
Cal Water Livermore 57,400 
DSRSD 80,200 
Livermore 28,200 
Pleasanton 72,200 
Total 238,000 

 
 
Zone 7’s transmission system is 41 miles in length with pipeline sizes ranging from 12 to 48 inches 
in diameter. The majority of the Zone 7 transmission pipelines were built in the 1960’s and later. 
The oldest Zone 7 pipeline is the Hopyard Pipeline originally constructed in 1943 and 
reconstructed in 1951. Transmission piping is primarily steel (54%) and concrete cylinder (39%), 
with a small amount of PVC (6%) and ductile iron (1%).  All pipelines are cement-mortar lined 
except the 12,320-foot PVC Sycamore Pipeline and the approximately 1,200-foot HDPE pipeline 
connecting Mocho Wells 1, 2 and 3 to the MGDP.  Table 4 presents an inventory of Zone 7’s 



SECTION 4 – ZONE 7’S WATER SYSTEM  

WQTS  Page | 12 

transmission piping.  Table 5 presents information on pipeline material for the connections to Zone 
7’s direct customers.  It is noted that there are no known lead service lines in Zone 7’s system. 
 

 
Table 4: Zone 7 Transmission System Piping 

 

Pipeline Size (in) 
Length 

Installed (ft) 
% Pipe 
Length Pipeline Material 

Altamont 42 26,700 12 steel 

Chain of Lakes 36 7,800 4 steel 

Cross Valley 36 40,794 19 concrete cylinder 

Del Valle 36 
48 

14,156 
4,787 

6 
2 

concrete cylinder 
concrete cylinder 

Hopyard 18 
20 

2,240 1 concrete cylinder 
8,980 4 concrete cylinder 

Livermore 24 
24 
27 

10,450 
9,580 

10,920 

5 
4 
5 

steel 
concrete cylinder 
steel 

Mocho 24 8,004 4 steel 

Santa Rita 16 2,731 1 ductile iron 

Santa Rita – 
Dougherty 

24 
24 
24 

12,870 
640 

4,552 

6 
0 
2 

steel 
concrete cylinder 
concrete cylinder 

Sycamore 12 12,319 6 PVC 

Vasco 18 6,550 3 steel 

Vineyard 36 34,530 16 steel 

 
 



SECTION 4 – ZONE 7’S WATER SYSTEM  

WQTS  Page | 13 

Table 5: Zone 7 Direct Customer Connections Piping 
 

Turnout Customer Pipeline Material 

VAMC 2, VAMC 3 Veteran’s Hospital 
 

high density 
polyethylene (HDPE) 
ductile iron 
cement-lined ductile 
iron 
copper 
PVC 

LARPD 1, 2 and 3 Parks – drinking fountains at Sycamore Park, 
irrigation, restrooms and kitchen at 
administrative building at Veterans Park 

PVC 
copper 

Boys 
Ranch/EBRPD 

Camp Arroyo – Environmental Education Center 
and Summer Youth Camp 

PVC and ductile iron 
copper 

Wente Restaurant PVC 
copper 

Residences Private single-family residences HDPE 
galvanized iron 
copper 

Zone 7 Parkside 
Office and 
Landscaping 

Former Zone 7 office copper 

LLNL Lawrence Livermore National Laboratory (LLNL) Asbestos Cement 

 
 
Figure 1 presents the annual percent 

contribution for Zone 7 sources from 2009 

through 2016. During this period, the 

DVWTP and PPWTP produced the majority 

of drinking water.  During 2015 and 2016 

over 90% of production was from the two 

surface water treatment plants.  

 

 
 

Figure 1: Annual Percent Contribution from  

Each Zone 7 Source (2009 – 2016) 

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

2009 2010 2011 2012 2013 2014 2015 2016

P
e

rc
e

n
t 

C
o

n
tr

ib
u

ti
o

n

DVWTP PPConv PPUF MochoWF

MGDP Stoneridge Hop 6 & 9 Chain of Lakes



SECTION 5.0 –  

ZONE 7 WATER QUALITY 

WQTS  Page | 14  

 

In 1997 the SWRCB DDW approved pH adjustment for Zone 7’s surface water as optimal corrosion 

control treatment.  Zone 7 adjusts pH using caustic soda.  Historically, Zone 7 has used two 

corrosion indices to assess corrosivity of the water.  These two indices are the Aggressive Index 

(AI) and the Calcium Carbonate Precipitation Potential (CCPP).  Zone 7 operators use the AI and 

CCPP to determine a target pH for each WTP effluent on a weekly basis.  The operational goals are 

to maintain a “non-corrosive” condition (i.e., AI ≥ 12) and to maintain the pH within +/- 0.2 units of 

the weekly target pH.  For this assessment, the AI, LSI and CCPP are the primary corrosion indices 

that were calculated and reviewed.  In June 2016, Zone 7 staff increased the target AI for the 

DVWTP and PPWTP effluent from ≥12.0 to 12.2.  The CCPP objective for the MGDP is 4 to 10 mg/L 

as CaCO3. 

 

Water Quality 

 

Zone 7 conducts routine monitoring for water quality parameters related to the corrosivity of water 

at the effluent of the surface water treatment plants and each of the wells.   Water quality results for 